Inlet valve assembly: see Figure 4

Motor starting relay

Gas ballast check valve assembly
Motor top cover

Oil pressure/dump valve assembly

Cartridge: see Figure 2

A
B
c
D
E
202

Figure 1 - Exploded view of the RV pump with 1-phase motor

2 RV3, RV5, RV8 and RV12 Rotary Vane Pumps



oet

aoUBUSJUIBL JO
ued se papy eq Lew jnq ‘payddns se
sdwnd a; pany jou Jaoeds Eas-yeys

4

a8prLnred oy Jo mala papoldxqg - z aindig

198

Ge)

601

£21

‘Man papoydxe et ay)
aA0Qe UMoys aie ({(g1 1) sepeiq
AHOYIPUB (Z01) 10101 A H )
st jey)) sdwind z 1Ay pue gAY
BUf) JOj Affensia Jayip yoitm sped
i sduind GAY pue £AY 8y
40 sued Jusuoduios sy smoys
ainby sup jo ued uew ayy

04

‘810N

RV3, RV5, RV8 and RV 12 Rotary Vane Pumps



202-3
202-1
202-6
a02-8
— 2027
2024
202-5
202-2

Figure 4 - Exploded view of the inlet valve asssembly

Figure 3 - Exploded view of the 3-phase motor assembly

RV3, RV, RV8 and RV12 Rotary Vane Pumps



Ref. | Description Figure | Qty N];l(ts) N{::::Eer
101 | HV stator 2 1 6-9
102 | HV rotor 2 1 6-9
103 | LV stator: RV3 & RV 2 1 6-9
104 | LV rotor: RV3 & RV5 2 1 6-9
105 | Oil pump stator 2 1 6-9
106 | Qil pump rotor 2 1 6-9
107 | End plate 2 1 6-9
108 | Oldham coupling (H.V.-L.V.) 2 1 6-9
109 { Shaft-seal sleeve 2 1 6-9,13 | A652-01-027
110 | Seal carrier 2 1 6-9,12
111 | Reed valve 2 1 6-9 AB52-01-029
115 { Oil pump blade 2 1 2-9
116 | HV blade 2 2 2-9
117 | LV blade 2 2 2-9
118 | Reed valve clamp 2 1 6-9 |A210-35-129
119 | Oldham coupling (LV-oil pump) 2 1 6-9 |A259-08-127
120 | Printed gasket (seal carrier) 2 1 1,6-9,12
123 | Shaft seal {inner); 25x35x7 2 1 1,6-9
124 | Shaft seal {outer): 20x 30 x 7 2 1 1,6-9,12
125 | 'O’ ring: 14.6 i.d. x 2.4 section (rotor sleeve) 2 1 6-9 13 |HD2122036
129 | Screw: cap-head M6 x 20 (seal carrier securing) 2z 3 6-9
130 | Screw: cap-head M$ x 40 (end cover securing & LV to HV securing}| 2 4 6-9
201 |} Air bleed assemnbly 1 1 1 AB52-01-005
202 | Inlet valve assemnbly 1 1 10
202-1] Valve cover 4 i 10
202-2 | Piston 4 1 10
202-3 | Valve pad 4 1 10
202-4 | Bush 4 1 10
202-51 'U’ seal 4 1 1,6-10
202-6 | 'O’ ring: 49.5 i.d. x 3.0 section 4 1 1,6-10
202-7| 'O’ ring: 7.6 i.d. x 2.4 section 4 1 1,6-10
202-8 | "O' ring: 32.5 i.d. x 3.0 section 4 1 1,6-10
203 | Gas ballast control assembly 1 1 AB52-01-008
203-1| Gas ballast knob I 1
203-2 | Filter 1 1
203-3 | 'O’ ring: 14.6 i.d. x 2.4 section (gas ballast control} 1 1 1,6-9~
203-4 | 'O’ ring: 21.5 i.d. x 3.0 section (gas ballast control) 1 1 1,6-9
204 | Mode selector assembly 1 1 A652-01-009
204-3 | 'O’ ring: 9.6 i.d. x 2.4 section (mode selector) 1 1 1,6-9
205 | Adapter 1 1
208 | Top plate 1 1 AZ10-35-125
209 | Oil pressure valve 1 1 1
210 | Gas ballast check valve 1 1 1,6-9
211 | Spring {vaive pad) 1 2 1,6-9
212 | Spring (gas ballast control) 1 1 1.6-9
213 | Spring (infet valve) 1 1 1.,6-10
215 | Printed gasket (cartridge) 2 1 1,6-9
216 | Printed gasket (top plate) 1 1 1,6-9. 10
217 | Dump valve 1 1 1.6-9
219 | 'O’ ring: 57.6 i.d. x 2.4 section {cartridge) 1 1 1.,6-9 | HD2122055
220 | 'O ring: 21.5 i.d. x 3.0 section (mode selector) 1 1 1,6-9
222 | Shouldered washer (gas ballast) 1 1 1
224 | Screw: cap-head M6 x 20 (top plate securing) 1 4
225 | Screw: cap-head M6 x 40 (cartridge securing) 1 3
Table 2 - Parts list
RV3, RV3, RV8 and RV 12 Rotary Vane Pumps 3




Ref. | Description Figure | Qty N}c().l(lsl N{:::Eer
226 | Restrictor: M6 1 1
301 | Exhaust flange assembly 1 1 AB652-01-007
301-1 | Exhaust flange 1 1
301-2 | Exhaust pin I 1
301-3 | Exhaust diaphragm i 1
302 | Inlet filter assembly 1 1 A223-05-067
306 | Baseplate 1 1
308 | Coupling hub 1 1 AZ10-35-128
309 | Reed valve baffle 1 1 A210-35-130
310 | Oil box 1 1
311 | Sight-glass bezel 1 1
312 | Coupling element (motor-cartridge) 1 1 1.6-9
313 | Oil filler plug 1 2 A259-08-118
314 | Printed gasket (oil box) 1 1 1,6-9 |A271-60-005
315 | Rubber foot 1 4 A265-01-041
316 | Sight-glass 1 1 A292-01-018
318 | Outlet cover 1 1
319 | 'O’ ring: 28.2 i.d. x 3.53 section (outlet flange & filler plug) 1 3 1,6-9 |HO021-05-026
321 | 'O’ ring: 69.5 i.d. x 3.0 section (sight-glass) 1 1 1.6-9
325 | Screw: cap-head M6 x 30 (coupling securing) 1 1
326 | Screw: cap-head M6 x 20 (baffle securing) 1 =
327 | Screw: cap-head M6 x 40 {oil box securing) 1 4
331 | Outlet label 1 1
401 | Motor assembly (1-phase} 1 1 14-17
403 { Oil box label 1 1
404 | Oil drain-plug 1 1 AZ59-08-119
405 | Lifting handle 1 1 A255-08-125
408 | Side panel {mode selector side) 1 1 A652-01-018
409 | Ducting sheet 1 1 A652-01-019
410 | Fan 1 1 A223-01-007
412 | Side panel (pump logo side) 1 1 AB52-01-017
413 | Lifting plate 1 -
414 | Lifting plate cover 1 -
416 | 'O’ ring: 15.6 i.d. x 2.4 section {0il drain-plug) 1 1 1,6-9 |HO021-20-037
420 | Screw: cap-head M4 x 10 {side panel securing) 1 4
421 | Screw: cap-head M6 x 20 (motor securing) 1 4
422 | Screw: cap-head M6 x 12 (lifting plate securing) l A
423 | Screw: cap-head M6 x 40 (fan securing} 1 1
451 | Motor assembly (3-phase) 3 1 18,19
452 | Fan 3 1 A223-01-010
453 | Motar plate 3 i
454 | Screw: cap-head M5 x 40 (fan securing) 3 1
455 { Screw: cap-head M6 x 20 (motor to motor plate securing) 3 1
E | Motor top cover 1 1
D | Motor starting relay (Sinpac} 1 1 11
F | Shaft-seal spacer 2 t 112
G | 3-phase motor key 3 1 18,19

7 fitted to RV3 and RVS5, 8 fitted to RV8 and RV12.
Not fitted to pumps as supplied, but may be fitted as part of maintenance.

Table 2 - Parts list (continued)

RV3, RV5, RV8 and RV12 Rotary Vane Pumps




UNPACK AND INSPECT

Remove all the packing materials and protective covers and check the components of the kit.

If any component is damaged, notify your supplier and the carrier in writing within three days;
state the Item Number of the kit together with your order number and the supplier’s invoice
number. Retain the packing materials for inspection. Do not use the kit if it is damaged.

Check that your kit contains the components listed in Table 1, 2 or 3 as appropriate. Note that
the Clean and Overhaul Kit components are packed in three separate bags, labelled bag 1, 2 and
3; the contents of the bags are shown in Table 3. If any component is missing, notify your supplier
in writing within three days.

If the kit is not to be used immediately, replace the protective covers and repack the compbnents
of the kit in the packing materials. Store the kit in cool, dry conditions until required for use.

Qty Description F:eguferr:sn:: Check +)
1 Oil-pump blade 115 Q
H.V. blade it6 Q
2 L.V. blade 117 Q
Table 1 - Checklist of Blade Kit components
Oty | Description Fignres 13 | Check (/)
1 Injet-valve assembly {(assembled); this comprises the following 202 Q
components {shown in Figure 3):
Valve cover 202-1
Piston 202-2
Valve pad 202-3
Bush 202-4
"LV seal 202-5
'O ring: 49.5 x 3.0, nitrile 202-6
'O ring: 7.6 x 2.4, viton 202-7
‘O ring: 32.5 x 3.0, nitrile 2028
1 Spring (inlet-valve) 213 0
Printed gasket (top-plate) 216 a

Table 2 - Checklist of Inlet-Valve Kit components

RV Pump Maintenance Kifs



Bag label|Qty| Description Fignres 13 | Check ()
1 | Shaft-seal spacer C u]
1 | Reed valve 111 Q
1 | Printed gasket {seal carrier) 120 Q
1 | Shaft-seal (inner) + 123 a
1 | Shaft-seal {outer) + 124 o
Bag1 1 | Gas ballast check-valve 210 Q
2 | Spring {dump valve & gas ballast check-valve) 211 a
1 | Printed gasket (cartridge) 215 ]
1 } Dump valve t 217 a
1 | Oil pressure valve 209 Q
1 | *O’ring: 57.6 x 2.4 {cartridge/adaptor) t 219 a
1 | Coupling element 312 u]
1 [ Inlet-valve U’ seal t 202-5 a
1 ] “Or'ring: 49.5 x 3.0, nitrile (inlet-valve) 2026 |
Bag?2 1 | "0 ring: 7.6 x 2.4 (inlet-valve) T 202-7 Q
1 | Q¥ ring: 32.5 x 3.0, nitrile (inlet-valve) 202-8 =]
1 | Spring (inlet-valve) 213 a
1 | Printed gasket (top-plate) 216 a
1 | "0 ring: 42.5 x 3.0, nitrile (inlet connection)* 005 a
1 | "0’ ring: 14.6 x 2.4, nitrile (gas ballast control) 203-3 o
1 | 0¥ ring: 9.6 x 2.4 {mode selector) t 204-3 =
1 | Spring (gas ballast control) 212 Q
2 | "0 rings: 21.5 x 3.0, nitrile (gas ballast insert* & mode selector) 220 Q
1 | Exhaust diaphragm t 301-3 Q
Bag3 | 1 | Printed gasket (pil-box) 314 o
3 | "0’ rings: 28.2 x 3.53, nitrile (cil filler-plugs & exhaust-flange) 319 a
1 | "0 ring: 69.5 x 3.0, nitrile (sight-glass) 321 Q
1 | "O ring: 15.6 x 2.4, nitrile (0il drain-plug) 416 Q
1 | "0’ ring: 21.5 x 3.0, nitrile (gas ballast control) 2034 a
1 } Shoulder washer 222 Q
1 | Inlet-valve pad A& 202-3 Q
* If required

t The components {or elastomer parts of these components) will be made from viton in the Standard
Clean and Overhaul Kit and from nitrile in the Nitrile Clean and Overhaul Kit.
A Only supplied in the Clean and Overhaul Kit (Nitrile).

Table 3 - Checklist of Clean and Overhaul Kit components

RV Pump Maintenance Kits



liod
joued apig

{oued apig

licg

X0Q-t0

1019L188H

ajejd-doy

g einbi4 ass
:AjqQuiasse aAjeA-1S|u|
Alquiasse pes|q iy

Alguiesse saeA o8 JSBjjEg 5D
2 amnbi4 ees :ebpupen
Alquesse earea dwnpyeinssaid 10

iy
80v
{28
SOE
822
802

c0e
Loz

o

dwind AW o) Jo MOJA papojdx3 - | eunbiy

mlit #B1E

m ik

oy ees :Auo ooueejol 10} PEPNOY W

2 0jqe] 968 Y SAIZA-18|U] eu) u| pepnioul ¢

| e|qeL 998 I ope(d ol Ul pepnpYl |

£ B[qE.L 268 1Y INEYISAQ PUe LBel) oyl Ul pepnidul %

RV Pump Maintenance Kits



Jated |eas-eys oLl
9ADD(S [BES-HBUS  60)
01 is "A'H 1oL

Jaoeds [eos-yeyg 4

mojeq Aey 8es :Auo aousiejes 10§ paph|au|
| BIqe |, a@as 1y 8pe|g ay} Ul pepnjau)
£ Sige 1, 35 Iy INBYEAQ PUR UBS|D 8L} LI papnjou)

[ ]
1
*

a8pmaed au Jo mara papoldxy - 7 amSiy

u0lt

RV Pump Maintenance Kits



202-3*

202-1*

202-6%¢

202.8%¢

202.7%¢

&=
202-5%¢

202-2¢

Included in the Clean and Overhaul Kit: see Table 3
Included in the inlet-Valve Kit: see Table 2

Figure 3 - Exploded view of inlet-valve assembly

RV Pump Maintenance Kits



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

